
Alin
Stamp



NO.  Code Part name QTY

1 100078391 Fuel Hose, φ9.5×φ17.4×136 2

2 100004087-0001 Oil Filter 1

3 100004048 Connection Pipe 1

4 100011267-0003 Bolt, M6×22 28

5 100011248-0003 Bolt, M5×10 1

6 100010498 Washer, φ5.3×1×φ10 1

7 100053223 Fuel Tube Joint 2

8 100053642 Washer, φ10.5×2×φ18 2

9 100053326 Clamp 4

10 100078367 Oil Radiator 1

11 100011274-0002 Bolt, M6×45 3

12 100078402-0001 Cylinder Head Baffle 1

13 100011265-0003 Bolt, M6×18 12

14 100078397 Oil Duct Cover Plate 1

15 100077312 Gasket 1

16 100010278 Earth Bolt 2

17 100010474 Washer, φ14×1.5×φ22 2

18 100011556-0002 Bolt, M8×50 14

19 100096779 Oil Pressure Sensor 1

20 100063438 Washer, φ10.5×1.5×φ18 1

21 100078383 Crankcase Cover 1

22 100078422 Oil Seal, φ42×φ60×7 1

23 100010117 O-Ring, φ11.2×2.65 2

24 100077316 Gasket, Crankcase 1

25 100010549 Pin, φ8×12 2

26 100079052 Breather Filter Screen 1

27 100010937 Steel Ball, φ9.5 1

28 100004032 Oil Pump Spring 1

29 100077119 Gasket, Oil Pump 1

30 100010547 Pin, φ8×8 2

31 100077120 Oil Pump 1

32 100077459 Washer, φ45.5×1×φ63 1

33 100075653 Crankshaft 1

34 100010577 Woodruff Key 1

35 100094366-0001 Dipstick 1

36 100097654 Camshaft 1

37 100090418 Governor Gear 1

38 100086236 Washer, φ20×1×φ30 1

39 100098590 Crankcase 1

40 100004176-0001 Oil Plug 1

41 100078407 Valve Cover 1

42 100077118 O-ring 2

43 100075655 Rocker Arm Assembly 4

44 100096771 Rocker Shaft 2

45 100077458 Push Rod 4

46 100004589 Valve Adjust Cap, Exhaust 4

47 100004576 Valve Locker 8

48 100004516 Valve Spring Seat 4

49 100004571 Valve Spring 4



50 100004602 Intake Valve Seal 4

51 100009379 Spark Plug 2

52 100002469 Bolt, M10×1.25×65 10

53 100010387 Stud, M8×34 4

54 100097840 Rocker Arm Pin 2

55 100078380 Cylinder Head 1

56 100077313 Gasket, Cylinder Head 2

57 100010562 Pin, φ12×20 4

58 100087302 Exhaust Vavle 2

59 100087303 Intake Vavle 2

60 100004268 Tappet 4

61 100095772 Piston Ring Set 2

62 100003225 Circlip 4

63 100003132 Piston Pin 2

64 100003104 Piston 2

65 100075654 Connecting Rod Assembly 2

66 100005136 Clamp 2

67 100079508-0001 Bolt, M8×14 3

68 100078360 Fuel Pump Bracket 1

69 100006102 Fuel Pump 1

70 100009023 Fuel Filter 1

71 100017721 Fuel Hose, φ6.3×φ12.5×190 1

72 100084272 Fuel Hose 1

73 100005159 Clamp 2

74 100073602 Fuel Hose, φ6.3×φ12.5×172 1

75 100005148 Clamp 1

76 100000671 Clip 1

77 100099003 Air Filter Assembly 1

78 100011269-0003 Bolt, M6×28 4

79 100081906 Air Filter Clip 2

80 100021845 Spray Head Washer 1

81 100011286-0002 Bolt, M6×110 4

82 100121068 Intake Manifold 1

83 100077832 Gasket, Intake Manifold 1

84 100096774 Carburetor 1

85 100077453 Choke Lever 1

86 100077314 Gasket, Carburetor 2

87 100078361 Insulator 1

88 100011463-0002 Nut, M6 2

89 100078395 Governor Shield 1

90 100096778 Clamp 2

91 100078408 Intake Tube 1

92 100078399 Stud, M6×80 2

93 100077315 Gasket, Intake Manifold 2

94 100078390 Intake Manifold 1

95 100006092 Choke Spring 1

96 100094801 Governor Spring 1

97 100122231 Governor Spring 1

98 100077454 Throttle Linkage 1

99 100096776 Idle Spring 1

100 100008454 Choke Linkage Lock Clamp 1

101 100077452 Governor Lever 1



102 100099993 Governor Gear Bracket Assembly1

103 100078684 Bush, φ6.5×φ13×32 2

104 100007989 Cotter Pin 2

105 100010456 Washer, φ8.5×2×φ15.8 3

106 100017631 Oil Seal, φ8×φ14×4 1

107 100010783 Bearing, HK081210 2

108 100078362 Governor Gear Shaft 1

109 100078401-0001 Cylinder Head Baffle 1

110 100124466 Carburetor Wire 1

111 100078406 Valve Cover 1

112 100078381 Cylinder Head 1

113 100078404 Lift Hook 1

114 100000568-0002 Tape, L=150mm 2

115 100011262-0003 Bolt, M6×14 7

116 100077455 Air Filter Bracket 1

117 100096837 Oil Sensor 1

118 100084289-0001 Bolt, M8×115 2

119 100098108 Electric Starter 1

120 100074876 Regulator 1

121 100010556 Pin,φ10×12 2

122 100078403-0001 Cylinder Head Baffle 1

123 100052808 Clamp 3

124 100078396 Choke Plate 1

125 100077317 Gasket, Breather Cover 1

126 100078682 Breather Valve 1

127 100078371 Breather Cover 1

128 100077461 Breather Hose 1

129 100088176 Ignition Module 1

130 100078769 Cable Jacket 2

131 100011271-0003 Bolt, M6×35 4

132 100077460 Stud,M8×133 4

133 100086231 Oil Seal, φ42×φ60×7 1

134 100078358 Charging Coil 1

135 100011533-0002 Bolt, M6×22 4

136 100088175 Ignition Module 1

137 100078359 Flywheel 1

138 100078304 Impeller 1

139 100077462 Washer, φ20×4.5×φ50 1

140 100060984-0001 Nut, M20×1.5 1

141 100099217-0001 Blower Housing 1

142 100078303-0001 Blower Housing 1

143 100078398 Decoration Cover 1

144 100078317 Fix Shroud 1

145 100011253-0001 Bolt, M5×20 4

146 100008477-0002 Nut, M6 4

147 100099125 Air Filter Assembly 1

148 100078365 Air Filter Element 1

149 100078681 Air Filter Element 1

150 100090931 Gasket, Air Filter 2

151 100010548 Pin, φ8×10 2

152 100052045 Intake Manifold Jacket 1

153 100005149 Clamp 1


	Blank Page



